
Spare Part List For Table Saw

ITEM NO PART NAME PART NO ART NO FÖRPACKNING

1-21 Guide tube assambly TSS 254-1-21 262376007 1 st

22-33 Miter gauge assambly TSS 254-22-33 262376015 1 st

34 Sliding table TSS 254-34 (262376023) 1 st

35 Cross-screw M5×10 TSS 254-35 -

36 Flat washer 5 TSS 254-36 -

37 Socket head bolt M4×10 TSS 254-37 -

38 Guide rail A TSS 254-38 (262376031) 1 st

39 Guide rail B TSS 254-39 (262376049) 1 st

40 Table insert TSS 254-40 262376056 1 st

41 Socket head bolt M6×16 TSS 254-41 -

42 Main table TSS 254-42 -

43 Left blade guard TSS 254-43 262376064 1 st

44 Bolt M6×45 TSS 254-44 -

45 Riving knife TSS 254-45 262376072 1 st

46 Right blade guard TSS 254-46 262376080 1 st

47 Cross-screw ST2.9×10 TSS 254-47 -

48 Extension rail TSS 254-48 -

49 Open ring 12 TSS 254-49 -

50 Rear extension table TSS 254-50 (262376098) 1 st

51 Hexagon screw M10 TSS 254-51 -

52 Hexagon screw M14 TSS 254-52 -

53 Inner handrail TSS 254-53 -

54 Outer handrail TSS 254-54 -

55 Cross-screw ST4.2×12 TSS 254-55 -

56 Closure plate B TSS 254-56 -

57 Vice scale seat TSS 254-57 -

58 Cross-screw ST4.2×8 TSS 254-58 -

59 Hex nut M6 TSS 254-59 -

60 Scale label B TSS 254-60 262376106 1 st

61 Bolt M6×16 TSS 254-61 -

62 Closure plate A TSS 254-62 -

63 Scale label C TSS 254-63 262376114 1 st

64 Right extension rail TSS 254-64 -

65 Extension table TSS 254-65 (262376122) 1 st

66 Adjusting ring TSS 254-66 -

67 Knob TSS 254-67 -

68 Big flat washer 5 TSS 254-68 -

69 Cross-screw M5×20 TSS 254-69 -

70 Locking knob TSS 254-70 -

71 Scale label A TSS 254-71 262376130 1 st

72 Adjusting plate TSS 254-72 -

73 Adjusting screw TSS 254-73 -

74 Socket head bolt M6×12 TSS 254-74 -

75 Socket head bolt M8×40 TSS 254-75 -

76 Socket head bolt M6×20 TSS 254-76 -

77 Support base TSS 254-77 -

78 Rail seat A TSS 254-78 262376148 1 st

79 Motor assembly TSS 254-79 262376155 1 st



80 Fixed platen TSS 254-80 -

81 Spring washer 5 TSS 254-81 -

82 Lift pillar TSS 254-82 -

83 Cover plate TSS 254-83 -

84 Screw M6×12 TSS 254-84 -

85 Machine body TSS 254-85 -

86 Holder A TSS 254-86 -

87 Vane TSS 254-87 -

88 Gap film TSS 254-88 -

89 Cross-screw M6×16 TSS 254-89 -

90 Dust extractor port TSS 254-90 262376163 1 st

91 Inner flange TSS 254-91 262376171 1 st

92 Saw blade TSS 254-92 -

93 Outer flange TSS 254-93 262376189 1 st

94 Hex nut M16 TSS 254-94 262376197 1 st

95 Socket head bolt M5×20 TSS 254-95 -

96 Lower baffle TSS 254-96 -

97 Hex nut M5 TSS 254-97 -

98 Lower blade guard TSS 254-98 -

99 Spring washer 4 TSS 254-99 -

100 Small baffle TSS 254-100 -

101 Cross-screw M5×12 TSS 254-101 -

102 Cross-screw M3×25 TSS 254-102 -

103 Hex nut M3 TSS 254-103 -

104 Bracket TSS 254-104 -

105 Transparent plate TSS 254-105 -

106 Big flat washer 4 TSS 254-106 -

107 Cross-screw ST3.9×10 TSS 254-107 -

108 Capacitance TSS 254-108 262376205 1 st

109 Bobbin TSS 254-109 -

110 Cross-screw ST3.9×16 TSS 254-110 -

111 Anti-bending sheath TSS 254-111 -

112 Hook TSS 254-112 -

113 Cable TSS 254-113 -

114 Holder B TSS 254-114 -

115 Socker head bolt M6×16 TSS 254-115 -

116 Shaft collar 10 TSS 254-116 -

117 Gear TSS 254-117 -

118 Lift adjusting base TSS 254-118 -

119 Rail B TSS 254-119 -

120 Flat key 4×8 TSS 254-120 -

121 Pointer TSS 254-121 -

122 Lift adjusing rail TSS 254-122 -

123 Push sticker TSS 254-123 -

124 Knob TSS 254-124 -

125 Blade wrench TSS 254-125 -

126 Socket head bolt M8×35 TSS 254-126 -

127 Flat washer 8 TSS 254-127 -

128 Locking sleeve TSS 254-128 -

129 Cabinet TSS 254-129 -



130 Socket head bolt M8×30 TSS 254-130 -

131 Positioning plate TSS 254-131 -

132 Side plate TSS 254-132 (262376213) 1 st

133 Adjusting holder TSS 254-133 262376221 1 st

134 Cross-screw M5×16 TSS 254-134 -

135 Lower bottom plate TSS 254-135 -

13 TSS 254-13 -

136 Plate for switch TSS 254-136 262376239 1 st

137 Switch box assembly TSS 254-137 262376247 1 st

138 Overload protection TSS 254-138 262376254 1 st

139 Cover for switch TSS 254-139 262376262 1 st

140 Retaining coil TSS 254-140 -

141 Line card TSS 254-141 -

142 Label TSS 254-142 -

143 Label TSS 254-143 -

144 Nut TSS 254-144 -

145 Switch TSS 254-145 262376270 1 st

146 Cross-screw M5×8 TSS 254-146 -

147 Cross-screw M4×12 TSS 254-147 -

148 Main label TSS 254-148 (262376288) 1 st

149 Washer sleeve TSS 254-149 262376296 1 st

150 Locking compress spring TSS 254-150 262376304 1 st

151 Compress rail TSS 254-151 262376312 1 st

152 Hex nut M5 TSS 254-152 -

153 Locking handle TSS 254-153 262376320 1 st

154 Socket head bolt M5×12 TSS 254-154 -

155-158 Handwheel assambly TSS 254-155-158 262376338 1 st

159 Cross-screw M5×16 TSS 254-159 -

160 Cross-screw M5×35 TSS 254-160 -

161 Front cover TSS 254-161 -

162 Inner ring TSS 254-162 -

163 Bearing TSS 254-163 -

164 Rotor TSS 254-164 -

165 Cross-screw ST4.9×70 TSS 254-165 -

166 Stator TSS 254-166 -

167 Bearing TSS 254-167 -

168 Shock absorption ring TSS 254-168 -

169 Cap TSS 254-169 -

170 Carbon brush TSS 254-170 262376346 1 st

171 Brush holder TSS 254-171 262376353 1 st

172 Compressed line plate TSS 254-172 -

173 Cross-screw M5×8 TSS 254-173 -

174 Cover plate TSS 254-174 -

175 Case TSS 254-175 -

176 Bearing TSS 254-176 -

177 Shaft collar 16 TSS 254-177 -

178 Gear TSS 254-178 -

179 Output shaft TSS 254-179 -

180 Woodruff key 5×6.5×16 TSS 254-180 -

181 Shaft collar 35 TSS 254-181 -



182 Bearing 6003-2Z TSS 254-182 -

183 Gear cover TSS 254-183 -

184 Cross-screw M5×16 TSS 254-184 -

185 5mm Hex key TSS 254-185 -

186 6mm Hex key TSS 254-186 -


